ZNRFN\

ATTACHMENTS

PARTS CATALOG

Loader Attachments
Manual# 96419 MAR 2022 ENGLISH

COPYRIGHT © 2022
MESSER REPAIR AND FABRICATING LLC
SAUK CENTRE, MN
PRINTED IN USA
ALL RIGHTS RESERVED

1



Adapters

ZINRFXN

ATTACHMENT

3 Point to Quick-Tach Plate
Serial Number 16048-

Item Part No. / Description Qty.
1 11071-P 1
Body Weldment
2 | 96397 | 1
Top Locknut, 1 - 8
3| 96301-P | 1
Top Mount Plate
4 | 96396 | 1
Bolt, 1- 8 x 3-1/2
5 | 96138 [ 1

Decal, Stand Clear

2




Adapters

MQTP
Serial Number 13105-

Item Part No. / Description Qty.
1 11160 1
Body Weldment
2 | - 2
1/8 Grease Zerk
3| 11936 2
Male Wedge Pin
4 | - 2
Bolt, 3/8 - 16 x 1-3/4
5| 11497 2
Clevis Weldment
6 | - 2
Top Locknut, 3/8 - 16
7 | 96338 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 | 11544 2
Wedge Lever Pin Weldment
9 | - 2
Shoulder Bolt, 1/2-13x 3
10 | 11504 MIR 1
Wedge Lever, Right
1| - 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 | - 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 | 11647 2
Washer, Counter Sunk
14 | - 2
Flat Cap Bolt, 1/2 - 13 x 7/8
15 | 11504 1

Wedge Lever, Left




Adapters, Quick-Tach

MGLOBAL-QTP
Serial Number 13105-

Item Part No. / Description Qty.
1 11772-P 1
Body Weldment
2 - 1
Bolt, 1/2 x 20 x 1-1/2
3 - 2
1/8 Grease Zerk
4 11774-P 1
Lever
5 - 4
Hex Cap Bolt, 3/8 - 16 x 1-1/2
6 08538 2
Male Pin
7 08541-P 2
Pivot Arm
8 - 4
Top Locknut, 3/8 - 16
9 - 1
Cap Screw, .25 x 1.25
10 - 1
Flat Washer, .25
11 - 2
Locknut, .25
12 - 2

Flat Washer, 1/2

13

07921

Wedge Lever Tension Spring

14

Top Locknut, 1/2 - 13

96179

Steel Extention Spring w/ Loop Ends

*Part not shown.




Adapters, Quick-Tach

MQTP - Global
Serial Number 13105-

Item Part No. / Description Qty.
1 11644-P 1
Body Weldment
2 | - | 2
1/8 Grease Zerk
3| 11936 [ 2
Male Wedge Pin
4 | - | 2
Bolt, 3/8 - 16 x 1-3/4
5| 11497 | 2
Clevis Weldment
6 | - | 2
Top Locknut, 3/8 - 16
7 | 96338 | 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 | 11544 | 2
Wedge Lever Pin Weldment
9 | - | 2
Shoulder Bolt, 1/2-13x 3
10 | 11504 MIR | 1
Wedge Lever, Right
1| - | 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 | - | 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 | 11647 | 2
Washer, Counter Sunk
14 | - | 2
Flat Cap Bolt, 1/2 - 13 x 7/8
15 | 11504 [ 1
Wedge Lever, Left

) ATTACHMENTS




Adapters, Quick-Tach

MQTP-JD120-500
Serial Number 13105-

Item Part No. / Description Qty.
1 11736-P 1
Body Weldment
2 - | 2
1/8 Grease Zerk
3 11936 [ 2
Male Wedge Pin
4 - | 2
Bolt, 3/8 - 16 x 1-3/4
5 11497 | 2
Clevis Weldment
6 - | 2
Top Locknut, 3/8 - 16
7 96338 | 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 11544 | 2
Wedge Lever Pin Weldment
9 - | 2
Shoulder Bolt, 1/2-13x 3
10 11504 MIR | 1
Wedge Lever, Right
11 - [ 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 - | 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 11647 | 2
Washer, Counter Sunk
14 - | 2

Flat Cap Bolt, 1/2 - 13 x 7/8

15

11504

Wedge Lever, Left




Adapters, Quick-Tach

/2

MQTP-JD145-158
Serial Number 13105-

Item Part No. / Description Qty.
1 11737-P 1
Body Weldment
2 | - 2
1/8 Grease Zerk
3| 11936 2
Male Wedge Pin
4 | - 2
Bolt, 3/8 - 16 x 1-3/4
5| 11497 2
Clevis Weldment
6 | - 2
Top Locknut, 3/8 - 16
7 | 96338 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 | 11544 2
Wedge Lever Pin Weldment
9 | - 2
Shoulder Bolt, 1/2-13x 3
10 | 11504 MIR 1
Wedge Lever, Right
1| - 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 | - 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 | 11647 2
Washer, Counter Sunk
14 | - 2
Flat Cap Bolt, 1/2 - 13 x 7/8
15 | 11504 1

Wedge Lever, Left




Adapters, Quick-Tach

2
S/
RV

MQTP-JD240-265
Serial Number 13105-

Item Part No. / Description Qty.
1 11889-P 1
Body Weldment
2 - | 2
1/8 Grease Zerk
3 11936 [ 2
Male Wedge Pin
4 - | 2
Bolt, 3/8 - 16 x 1-3/4
5 11497 | 2
Clevis Weldment
6 - | 2
Top Locknut, 3/8 - 16
7 96338 | 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 11544 | 2
Wedge Lever Pin Weldment
9 - | 2
Shoulder Bolt, 1/2-13x 3
10 11504 MIR | 1
Wedge Lever, Right
11 - [ 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 - | 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 11647 | 2
Washer, Counter Sunk
14 - | 2
Flat Cap Bolt, 1/2 - 13 x 7/8
15 11504 [ 1

Wedge Lever, Left




Adapters, Quick-Tach

ATTACHMENT

MQTP-JD600-700
Serial Number 13105-

Item Part No. / Description Qty.
1 11893-P 1
Body Weldment
2 - | 2
1/8 Grease Zerk
3 11936 [ 2
Male Wedge Pin
4 - | 2
Bolt, 3/8 - 16 x 1-3/4
5 11497 | 2
Clevis Weldment
6 - | 2
Top Locknut, 3/8 - 16
7 96338 | 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 11544 | 2
Wedge Lever Pin Weldment
9 - | 2
Shoulder Bolt, 1/2-13x 3
10 11504 MIR | 1
Wedge Lever, Right
11 - [ 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 - | 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 11647 | 2
Washer, Counter Sunk
14 - | 2
Flat Cap Bolt, 1/2 - 13 x 7/8
15 11504 [ 1

Wedge Lever, Left




Adapters, Quick-Tach

MQTP-Massey / AGCO
Serial Number 13105-

Item Part No. / Description Qty.
1 10946-P 1
Body Weldment
2 - | 2
1/8 Grease Zerk
3 11936 [ 2
Male Wedge Pin
4 - | 2
Bolt, 3/8 - 16 x 1-3/4
5 11497 | 2
Clevis Weldment
6 - | 2
Top Locknut, 3/8 - 16
7 96338 | 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 11544 | 2
Wedge Lever Pin Weldment
9 - | 2
Shoulder Bolt, 1/2-13x 3
10 11504 MIR | 1
Wedge Lever, Right
11 - [ 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 - | 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 11647 | 2
Washer, Counter Sunk
14 - | 2

Flat Cap Bolt, 1/2 - 13 x 7/8

15

11504

Wedge Lever, Left




Adapters, Quick-Tach

MQTP-TV140
Serial Number 13105-

Item Part No. / Description Qty.
1 09649-P 1
Body Weldment
2 - | 2
1/8 Grease Zerk
3 11936 [ 2
Male Wedge Pin
4 - | 2
Bolt, 3/8 - 16 x 1-3/4
5 11497 | 2
Clevis Weldment
6 - | 2
Top Locknut, 3/8 - 16
7 96338 | 2
Spring, 3 x .86 ID x 138 Ib/in Rate
8 11544 | 2
Wedge Lever Pin Weldment
9 - | 2
Shoulder Bolt, 1/2-13x 3
10 11504 MIR | 1
Wedge Lever, Right
11 - [ 6
Disc Spring, 3/4 x 1-1/2 OD Zinc
12 - | 2
Shoulder Bolt, 5/8 - 11 x 5/8
13 11647 | 2
Washer, Counter Sunk
14 - | 2

Flat Cap Bolt, 1/2 - 13 x 7/8

15

11504

Wedge Lever, Left

11




Buckets

ZINRFXN

ATTACHMENT

High Capacity HD Bucket
Serial Number 14961-

Item

Part No. / Description

Qty.

09669-P

HC72HD Body Weldment

09584-P

HC84HD Body Weldment

09670-P

HC96HD Body Weldment

09793-P

HC108HD Body Weldment

10888-P

HC120HD Body Weldment

96318

Decal, Stand Clear

SL-BOCE

Cutting Edge, Left Side

Bolt, Carriage, .625 x 2

Nut, .625

72BOCE

Cutting Edge, 72 in. (12 holes)

84BOCE

Cutting Edge, 84 in. (14 holes)

96BOCE

Cutting Edge, 96 in. (16 holes)

108BOCE

Cutting Edge, 108 in. (18 holes)

120BOCE

Cutting Edge, 120 in. (20 holes)

7|

SR-BOCE

Cutting Edge, Right Side

12

* Hardware included with cutting edge.




ZINRFXN

ATTACHMENT

Material Bucket
Serial Number 12123-

Item Part No. / Description

Qty.

1 11729-pP

MB60LD Body Weldment

| 12042-P

MB66LD Body Weldment

| 11324-P

MB72LD Body Weldment

| 11751-P

MB60SD Body Weldment

| 11759-P

MB66SD Body Weldment

| 11762-P

MB72SD Body Weldment

| 11765-P

MB78SD Body Weldment

| 11630-P

MB66HD Body Weldment

| 11615-P

MB72HD Body Weldment

| 11610-P

MB78HD Body Weldment

| 11601-P

MB84HD Body Weldment

2 | 96318

Decal, Stand Clear

3 | - *
Bolt, Carriage, .625 x 2
4 | - *
Nut, .625
5 | 60BOCE 1

Cutting Edge, 60 in. (10 holes)

13

* Hardware included with cutting edge.




ZINRFXN

ATTACHMENT

Material Bucket
Serial Number 12123-

Item

Part No. / Description

Qty.

66BOCE

Cutting Edge, 66 in. (11 holes)

72BOCE

Cutting Edge, 72 in. (12 holes)

78BOCE

Cutting Edge, 78 in. (13 holes)

84BOCE

Cutting Edge, 84 in. (14 holes)

14

* Hardware included with cutting edge.




ATTACHMENT

Rock Bucket
Serial Number 12485-

Part No. / Description

Qty.

10652-P

RB48 Body Weldment

10467-P

RB61 Body Weldment

10469-P

RB68 Body Weldment

10471-P

RB75 Body Weldment

10423-P

RB83 Body Weldment

10571-P

RB88 Body Weldment

96138

Decal, Stand Clear

15




ZINRFXN

ATTACHMENT

Snow Bucket
Serial Number 12274-

Item

Part No. / Description

Qty.

09461-P

SB72MB Body Weldment

09476-P

SB72SD Body Weldment

09461-P

SB84MB Body Weldment

09461-P

SB84SD Body Weldment

09461-P

SB96MB Body Weldment

09461-P

SB96SD Body Weldment

10790-P

SB102MB Body Weldment

10787-P

SB96SD Body Weldment

10784-P

SB120MB Body Weldment

96138

Decal, Stand Clear

Carriage Bolt, .625 x 2

Nut, .625

72BOCE

Cutting Edge, 72 in. (12 holes)

84BOCE

Cutting Edge, 84 in. (14 holes)

96BOCE

Cutting Edge, 96 in. (16 holes)

16

*Hardware included with cutting edge.




Snow Bucket
Serial Number 12274-

Item

Part No. / Description

Qty.

102BOCE

Cutting Edge, 102 in. (16 holes)

108BOCE

Cutting Edge, 108 in. (18 holes)

120BOCE

Cutting Edge, 120 in. (20 holes)

17

*Hardware included with cutting edge.




Buckets

ZINRFXN

ATTACHMENT

Stump Bucket
Serial Number 14837-

Item Part No. / Description Qty.
1 10601-P 1
Stump Bucket Body
2 | 96138 [ 1
Decal, Stand Clear
3| 96248-P | 3
Tooth
4 | 10498-P | 3

Slotted Spring Pin, 7/16 x 2

18




Freestall Groomer

Model FSG Serial Number 11157-

Model FSG3PT Serial Number 13938-

Item

Part No. / Description

1

07619

Main Frame Weldment FSG

07641

Main Frame Weldment FSG3PT

06557

Slide Weldment

WCT2X12

Cylinder, 2 x 12 Welded Crosstube

91236A924

Bolt, 1 x 5 in.

92501A462

Locknut, 1 -8

6801-06-06

Adapter, 90-degree

96291

Rod End Hose Assembly

6801-06-08

Adapter, 90-degree

96290

Base End Hose Assembly

10

96165

Flat Face Coupler Assembly, Male

11

96164

Flat Face Coupler Assembly, Female

12

91247A922

Bolt, 1 x 4.5 in.

13

91309A716

Bolt, 1/2 x 1.5 in.

14

98023A033

Washer, Flat, 1/2




Freestall Groomer

Model FSG Serial Number 11157-
Model FSG3PT Serial Number 13938-
Item Part No. / Description Qty.
15 91837A262 22
Locknut, Steel, 1/2
16 | 03036 | 1
Arm Pin
17 | 91247A722 | 2
Bolt, 1/2 x 2.5 in.
18 | 07622 | 1
Arm Weldment
19 | 06804 | 8
Tooth, 4 in.
| 10700 | 8
Tooth, 7 in.
20 | T-2004HS | 1
Twin Hydraulic Hose Clamp
| FSG4T-KIT |
4 in. Tooth Kit (no hardware)
| FSG7T-KIT |
7 in. Tooth Kit (no hardware)
| 60102 | 4
Grease Zerk, Straight, 1/8-27
| 96095 I
Decal, Warning
| 96117 K
Decal, Warning
* Part not shown.
ATTACHMENT

20



Grapples

Brush & Root Grapple
Serial Number 16418-

Part No. / Description Qty.

10399-P 1

BG72 Body Weldment

10404-P

BG78 Body Weldment

09461-P

SB84MB Body Weldment

10407-P

BG85 Body Weldment

Flange Bolt, 3/8 - 16 x 1-1/4

09751

Base End Cylinder Pin Weldment

Pin Bolt Bushing

Nut, 3/8 - 16

09629

Rod End Cylinder Pin Weldment

96138

Decal, Stand Clear

1/8 Grease Zerk

|
|
|
|
|
11225 |
|
|
|
|
|

\8} (@)} [\ \S] oo o] (o) o]

10355-P

Hook Weldment




Grapples

Brush & Root Grapple
Serial Number 16418-

Item Part No. / Description Qty.
10 05841-P 2
Side
1| - [ 10
Flange Bolt, 1/2 - 13 x 1-1/2
12 | - | 10
Flange Nut, 1/2 - 13
13 | 11126-P | 1
Bolt on Grapple Step
14 | 96117 [ 1
Decal, Warning

ZINRFXN

ATTACHMENT

22




Grapples

Brush & Root Grapple
Serial Number 16418-

Item Part No. / Description Qty.
15 WCT2X8 2
Cross Tube Cylinder 2x8, 3500 PSI
16 | 09523-P | 2
Base End Cylinder Guard
17 | 6801-06-06 | 4
90 deg. Adapter Fitting
18 | 96229 | 2
Hose, 1/4, 39 in.

19 | 2603-06-06-06 B
Tee Fitting
20 | 96230 | 2
Hose, 1/4, 32 in.

21 | 96228 | 2
Hose, 1/4, 98 in.

2 | 6801-06-08 | 2
90 deg. Adapter Fitting
23 | 96164 [ 1

Coupler Assembly, Female, 1/2 ORB-#8, 3/4 -16 SAE

24 |

96165

1

Nipple Assembly, Male, 1/2 ORB-#8, 3/4 -16 SAE




Land Leveler

ATTACHMENT

LL72 & LL84
Serial Number 14163-

Item Part No. / Description Qty.
1 09637-P 1
LL72 Body

| 09807-P 1
LL84 Body
2 | 96117 1
Decal, Warning
3| 96028 2
Decal, Stand Clear
4 | - 14
Bolt, 1/2-13 x 1-1/2
5 | 09886-P 2
LL72 Outer Grate
| 09821-P 2
LL84 Outer Grate
6 | - 18
Nut, 1/2-13
7 | - 4
Bolt, Partial Thread, 1/2-13 x 2
8 | 09822-P 1
Inner Grate
9 | 72BOCE 2
Cutting Edge, 72 in. (12 holes)
| 84BOCE 2
Cutting Edge, 84 in. (14 holes)
10 | - *
Carriage Bolt, .625 x 2
1| *

Nut, .625

24

*Hardware included with cutting edge.




Land Leveler

|

r
a

ZINRFXN

ATTACHMENT

/‘69_@

e

@’

s @

LL72 & LL84
Serial Number 14163-

Item Part No. / Description Qty.
12 09848-P 2
Outside Mount Weldment
13 | ; | 4
Grease Zerk Straight, 1/8 - 27
14 | 09407-P [ 1
Scarifier 72 in.

| 09813-P | 1

Scarifier 84 in.

15 | 09629 [ 1
Cylinder Pin Weldment, Rod End

16 | 09751 [ 1
Cylinder Pin Weldment, Base End

17 | WCT2X6 [ 1

Cylinder, Cross Tube, 2 x 6
18 | 96293 | 2

LLS 1/4 Hose @ 86 in. OAL

1 hose cylinder rod end to female coupler assembly

1 hose cylinder base end to male nipple assembly

19 | 6801-06-06 | 2
90° Adapter Fitting
20 | 6801-06-08 | 2
90° Adapter Fitting
21 | 96165 [ 1
Nipple Assembly Male, 1/2 ORB-#8, 3/4-16 SAE
2 | 96164 | 1
Coupler Assembly Female, 1/2 ORB-#8, 3/4-16 SAE
23 | T-2004HS [ 1

Hydraulic Clamp, 1/4 in.

25




Manure Fork

ZINRFXN

ATTACHMENT

Manure Fork

Serial Number 12862-

Item

Part No. / Description

Qty.

09430-P

MF60 Body Weldment

06445-P

MF68 Body Weldment

06450-P

MF75 Body Weldment

06455-P

MF84 Body Weldment

CON-2-36

Bale Spear, 36 in.

96138

Decal, Stand Clear

26

*Number varies with model.




Manure Scraper

MS72, MS84, MS96, MS120
Serial Number 14613-

Item Part No. / Description

1 10351

Manure Scraper Frame

2 | 10349

Scraper Cup

3| 10498-P

Bracket

4 | 10356-P

Scraper Chain Washer, 2 in.

5 | 10355

Back Scraper Rubber

6 | 10504-P

17

Washer (two sizes)

Chain, 3/8 GR30 PC (80 in.)

Bolt, 5/8-11x 5

11

Bolt, 5/8-11 x 1-1/2

Bolt, 5/8-11 x 4

Lock nut, 5/8-11

21

* * * * * *

Flat Washer, 5/8

27

*Part not shown.




Tree Scoop

Tree Scoop
Serial Number 12921-

Item Part No. / Description Qty.

1 11063-P 1

TS36 Body

| 10107-P |

TS48 Body

2 | 96138 | 1

Decal, Stand Clear

ZINRFXN

ATTACHMENT

28



Pallet Forks, Hydraulic Sliding

ZINRFXN

ATTACHMENT

PF55K48WT48-HYD
Serial Number 16142-

Item Part No. / Description Qty.
1 10258-P 1
PF55KWT48-HYD Main Frame Weldment
2 | - | 4
Capscrew, Hex, 5/8 - 11 x 1 Grade 5 Zinc Finish
3| - | 4
Lockwasher, Medium Split, 5/8 Mech. Zinc Finish
4 | 10295 | 4
Hyd. Pallet Fork Shaft Washer
5 | 10261 | 2
Hydraulic Pallet Fork Shaft
6 | 96109 | 2
Decal, Caution
7 | 96028 [ 1
Decal, Stand Clear
8 | 96117 | 1
Decal, Warning
9 | T-2004HS | 3
Hose Clamp, 1/4 in. Twin Hydraulic
10 | 96326 | 1

B10-4-A06T Flow Divider Special, No Port 1, SAE -6
Ports, C10-4 Cavity, Alum.

1| 96325 [ 1
Flow Divider/Combiner - 50-50, 0.5-2 GPM Inlet
12 | 10272 | 1
Tine, Left
13 | 10327 [ 1
Tine, Right

29




Pallet Forks, Hydraulic Sliding

JMBF\J

ATTACHMENT

PF55K48WT48-HYD
Serial Number 16142-

Item Part No. / Description Qty.
14 6400-06-06 2
Adapter 90 Deg Elbow 9/16 - 18 JIC to 9/16 - 18
15 | 96317 | 1
PF55K48WT48-Hyd 1/4 Hose @ 56 in. OAL
16 | 96316 | 1
PF55K48WT48-Hyd 1/4 Hose @ 41 in. OAL
17 | 6801-06-06 | 4

Adapter 90 Deg Elbow 9/16 x 18 Male JIC x 9/16 x 18
Male ORB Steel

18 | 96320 [ 1
PF55K48WT48-Hyd 1/4 Hose @ 15in. OAL

19 | 96319 | 1
PF55K48WT48-Hyd 1/4 Hose @ 61in. OAL

20 | 2603-06-06-06 [ 1

T-Fitting SAE6 Male Ports

21 | 96318 | 1
PF55K48WT48-Hyd 1/4 Hose @ 57 in. OAL

2 | 96315 [ 1
PF55K48WT48-Hyd 1/4 Hose @ 21 in. OAL

23 | 6801-LL-06-06 | 1

Adapter 90 Deg Elbow Extra Long 9/16 x 18 Male
JIC x 9/16 x 18 Male ORB Steel

24 | WCT1.5X18 | 2
Cylinder, Welded Cross Tube 1.5 x 18, 3,500 PSI
25 | 11129 | 4
Pin
26 Bolt, 5/16 x 2 2
27 Washer, 5/16 2
28 Locknut, 5/16 2
29 96321 2
Hose Clamp

30




Pallet Forks, Hydraulic Sliding

31

PF55K48WT48-HYD
Serial Number 16142-

Item Part No. / Description Qty.

30 6801-06-08 2

Adapter 90 Deg Elbow 9/16 x 18 Male JIC x 3/4x 16
Male ORB Steel

31 | 96165 [ 1
Flat Face Coupler, Male Assembly
32 | 96164 | 1

Flat Face Coupler, Female Assembly

< | Capscrew, Hex, 1/4 - 20 x 2, Grade 5 | 4

Installed in Item 11129 pins.

* | Locknut, Top, 1/4 - 20 Grade C | 4
Installed in Ttem 11129 pins.
| 96425 | 2
Flat Washer, 1/4 USS
x| 96322 | 8
U-Channel Push-on Trim for 5/16 Thick Material
| 96234 | 4

Grease Zerk, 1/8 Pipe Straight

* Part not shown.




